
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACION                 C      Mn     P      S      Si     Cu     Cr     Ni     Mo     Alt    V      Nb/Cb  Ti
102665   ASME SA 516-70 ED19            0.210  1.140  0.015  0.003  0.310  0.038  0.024  0.028  0.008  0.039  0.004  0.002  0.018
COLADA      Als      B
102665      0.039    0.0004
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          PLANCHON        NO.PLACA        ESPESOR(Plg.)   L.ELASTICO      R.TENSION       %ELON.          T.ELONG.
102665          3090            25624761        0.5000          49.375(KSI)     75.884(KSI)     27(%)           8
102665          3090            25624762        0.5000          49.375(KSI)     75.884(KSI)     27(%)           8
102665          3110            25624741        0.5000          50.125(KSI)     75.125(KSI)     25(%)           8
102665          3110            25624742        0.5000          50.125(KSI)     75.125(KSI)     25(%)           8
102665          4060            25624791        0.5000          50.371(KSI)     78.512(KSI)     24(%)           8
102665          4060            25624792        0.5000          50.371(KSI)     78.512(KSI)     24(%)           8
102665          4090            25624781        0.5000          49.157(KSI)     76.466(KSI)     24(%)           8
102665          4090            25624782        0.5000          49.157(KSI)     76.466(KSI)     24(%)           8
102665          4100            25624801        0.5000          52.624(KSI)     76.753(KSI)     24(%)           8
102665          4100            25624802        0.5000          52.624(KSI)     76.753(KSI)     24(%)           8
102665          4110            25624731        0.5000          52.324(KSI)     76.177(KSI)     25(%)           8
102665          4110            25624732        0.5000          52.324(KSI)     76.177(KSI)     25(%)           8
102665          4120            25624751        0.5000          52.784(KSI)     78.011(KSI)     24(%)           8
102665          4120            25624752        0.5000          52.784(KSI)     78.011(KSI)     24(%)           8
COLADA          PLANCHON        NO.PLACA        DIR.
102665          3090            25624761        T
102665          3090            25624762        T
102665          3110            25624741        T
102665          3110            25624742        T
102665          4060            25624791        T
102665          4060            25624792        T
102665          4090            25624781        T
102665          4090            25624782        T
102665          4100            25624801        T
102665          4100            25624802        T
102665          4110            25624731        T
102665          4110            25624732        T
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+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          PLANCHON        NO.PLACA        DIR.
102665          4120            25624751        T
102665          4120            25624752        T
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          PLANCHON        NO.PLACA        PESO(tm)        ESPESOR(Plg.)   ANCHO(Plg.)  LARGO(Plg.)     PEDIDO
102665          3090            25624761        1.111           0.5000          72.0000      240.0000        0000241262
102665          3090            25624762        1.111           0.5000          72.0000      240.0000        0000241262
102665          3110            25624741        1.111           0.5000          72.0000      240.0000        0000241262
102665          3110            25624742        1.111           0.5000          72.0000      240.0000        0000241262
102665          4060            25624791        1.111           0.5000          72.0000      240.0000        0000241262
102665          4060            25624792        1.111           0.5000          72.0000      240.0000        0000241262
102665          4090            25624781        1.111           0.5000          72.0000      240.0000        0000241262
102665          4090            25624782        1.111           0.5000          72.0000      240.0000        0000241262
102665          4100            25624801        1.111           0.5000          72.0000      240.0000        0000241262
102665          4100            25624802        1.111           0.5000          72.0000      240.0000        0000241262
102665          4110            25624731        1.111           0.5000          72.0000      240.0000        0000241262
102665          4110            25624732        1.111           0.5000          72.0000      240.0000        0000241262
102665          4120            25624751        1.111           0.5000          72.0000      240.0000        0000241262
102665          4120            25624752        1.111           0.5000          72.0000      240.0000        0000241262
COLADA          PLANCHON        NO.PLACA        PARTIDA         ENTREGA         PED.CLIENTE                    NOR DIMENSIONAL
102665          3090            25624761        000110          1002942160      29431                          A-20
102665          3090            25624762        000110          1002942160      29431                          A-20
102665          3110            25624741        000110          1002942160      29431                          A-20
102665          3110            25624742        000110          1002942160      29431                          A-20
102665          4060            25624791        000110          1002942160      29431                          A-20
102665          4060            25624792        000110          1002942160      29431                          A-20
102665          4090            25624781        000110          1002942160      29431                          A-20
102665          4090            25624782        000110          1002942160      29431                          A-20
102665          4100            25624801        000110          1002942160      29431                          A-20
102665          4100            25624802        000110          1002942160      29431                          A-20
102665          4110            25624731        000110          1002942160      29431                          A-20
102665          4110            25624732        000110          1002942160      29431                          A-20
102665          4120            25624751        000110          1002942160      29431                          A-20
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          PLANCHON        NO.PLACA        PARTIDA         ENTREGA         PED.CLIENTE                    NOR DIMENSIONAL
102665          4120            25624752        000110          1002942160      29431                          A-20
COLADA          PLANCHON        NO.PLACA        TIPO ACERO
102665          3090            25624761        1
102665          3090            25624762        1
102665          3110            25624741        1
102665          3110            25624742        1
102665          4060            25624791        1
102665          4060            25624792        1
102665          4090            25624781        1
102665          4090            25624782        1
102665          4100            25624801        1
102665          4100            25624802        1
102665          4110            25624731        1
102665          4110            25624732        1
102665          4120            25624751        1
102665          4120            25624752        1

   MEX. Producto fabricado en México
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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